MUNICIPAL AND INDUSTRIAL
BENEFITS EVALUATION STUDY

AREA VI RED RIVER CHLORIDE CONTROL
PROJECT

Prepared for

United States Army Corps of Engineers
Tulsa District

Contract No. W912BV-10-D-1000, Task Order DY07

January 2012

URS

URS Group, Inc.

Infomart

1950 North Stemmons Freeway, Suite 6000
Dallas, Texas 75207

Tel: (214) 741-7777

Fax:(214) 741-9413




TABLE OF CONTENTS

ITEM PAGE
1 INTRODUCTION . .tttttitttestestestesiatestestessesbestebeee s esease st e sbesbe s b e b e b e s e s e e bt e b e e b b e b e b e b et e st e bt et e e b e nbe st et et e e enes 1
1.1 Project Description and PUIPOSE ........cciitiriiieieicieese e 1
Y 010 |V A T NSRS 1
121 REACN L .o bbbttt e e 3

O T Vo TS 3
[...]
AREA VI RED RIVER CHLORIDE CONTROL PROJECT




8 REFERENCES

Oklahoma Water Resources Board (OWRB), 2011a. Draft Oklahoma Comprehensive Water
Plan, Southwest Watershed Planning Region Report. June 2011.

OWRB, 2011b. Draft Oklahoma Comprehensive Water Plan, Beaver-Cache Watershed Planning
Region Report. June 2011.

OWRSB, 2011c. Draft Oklahoma Comprehensive Water Plan, Southeast Watershed Planning
Region Report. May 2011.

Sherman, 2008. GE Water Process and Technologies: Electrodialysis Reversal at the City of
Sherman. March 2008. Available at
http://www.gewater.com/pdf/Technical%20Papers_Cust/Americas/English/TP1034EN.p
df. Accessed September 2011.

Texas Water Development Board (TWDB), 2010a. 2011 Region C Water Plan. October 2010.
TWDB, 2010b. Region B Regional Water Plan. September 2010.

TWDB, 2010c. Region D Regional Water Plan. September 2010.

TWDB, 2010d. Draft Saline Water Special Study. April 2010.

TWDB, 2011. Water for Texas: Summary of 2011 Regional Water Plans. 82nd Legislative
Session. January 20, 2011.

U. S. Army Corps of Engineers (USACE), 2003. Wichita River Basin Project Reevaluation, Red
River Chloride Control Project. April 2003.

USACE, 2011a. Area VI M&l FSM Package. June 2011.
USACE, 2011b. Area VI Reevaluation, Concentrations Duration/Low Flow Study.
U.S. Bureau of Reclamation, 2003. Desalting Handbook for Planners. 3rd Edition. July 2003.

U.S. Census Bureau, 2009. American FactFinder, 2005-2009 American Community Survey 5-
Year Estimates.

47

DRAFT MUNICIPAL AND INDUSTRIAL BENEFITS EVALUATION STUDY JANUARY 2012
AREA VI RED RIVER CHLORIDE CONTROL PROJECT




This page intentionally left blank.



APPENDIX A
QUESTIONNAIRE RESPONSES
AND REVELANT NOTES



TABLE OF CONTENTS

Appendix A
Page Numbers
Questionnaire Response from NTMWD.........cccocovieiiiie i A-1toA-9
Questionnaire Response from DENISON .........c.coiiiiiiiierisesieeeee e A-10toA-11
Denison Water QUality REPOITS .....cc.coieiieieiiesiee st A-12t0 A-25

Sherman Water Quality REPOIT ........c.ooviiiiicr e A-26t0 A-29



QUESTIONNAIRE - MUNICIPAL WATER PROVIDERS

1.

Name of the Entity: North Texas Municipal Water District

Basic Water System Information

2.

Source of Water Supply: (a) Lake or (b) River or (¢) Groundwater

(a) Lavon Lake, Texoma Lake, Cooper Lake, Lake Tawakoni, Lake Bonham
(b) East Fork Trinity River via Wetlands
(c) No groundwater

Do you provide water to: (a) retail customer or (b) wholesale customer or (c) both?

Both.  The District is primarily a regional water wholesaler.
There are 13 Member Cities and 32 Customers for wholesale water,
serving a population of approximately 1,500,000
There are approximately 60 direct retail customers.

If you are wholesaler, Please provide a list of municipal utilities and major industrial
facilities, if any for: (a) raw water (b) treated water. For treated water, are there
different processes or level of treatments for different customers?

Attachment 1. Same treatment level for all customers.

Treatment Plant Information

5.

Treatment Plant(s):

Wylie WTP complex.

a. Number of plants 4

b. Year Installed mid-1950s - 2008

c. Installed capacity 770

d. Annual average production 300 MGD

e. Is the capacity adequate to meet the projected demand? Yes.

Tawakoni WTP

a. Number of plants 1

b. Year Installed September 2011

c. Installed capacity 30

d. Annual average production TBD — estimated 15 MGD

e. Is the capacity adequate to meet the projected demand? Yes.



Bonham WTP

a. Number of plants 1

b. Year Installed 2008

c. Installed capacity 6 MGD

d. Annual average production 1.5 MGD

e. Is the capacity adequate to meet the projected demand? Yes.

Type of Treatment (for each plant):

a. Disinfection only: No
b. Sedimentation + Disinfection only: No
c. Sedimentation + Filtration + Disinfection: Yes for all plants.

d. Please specify any other unit processes (i.e. ion exchange, reverse osmosis)
Ozone disinfection systems for primary disinfection are being constructed for all
Wylie plants. Initial service date estimated as January 2012. Complete by March
2014.

Bonham WTP uses ozone as the primary disinfectant. Tawakoni WTP will use
ozone as the primary disinfectant.

Are there alternate/future water sources available? If so, please specify.
The District is pursuing the development of a new lake to be called Lower Bois D’
Arc Creek Reservoir, and a new North Water Treatment Plant. Initial service

estimated 2021.

What chemicals are used for treatment? Please provide chemical consumption
records/estimates for each treatment plant separately for the last 5 years.

Chlorine dioxide, polymer, fluoride, ferric sulfate, chlorine, ammonia, lime, caustic.
See Attachment 2 for list of quantities.

Do you have plans for additional treatment or capacity expansion? If so, please
provide which plant, brief description of the improvements and the schedule.

Wylie WTP IV to be expanded from 140 to 210 MGD by 2016. Later an additional
70 MGD will increase the facility to an ultimate capacity of 280 MGD.

Tawakoni WTP to be expanded from 30 to 75 MGD by 2019.

Construct North WTP with initial 70 MGD capacity by 2021.

Page 2
A-2



10. Please provide raw water intake and water production data for the last 5 years.
Attachment 3.

11. Do you monitor/record the following water quality parameters? If so, please provide
the recorded data for the past 5 years.

a. chloride

b. sulfates

c. TDS/TSS
d. pH
Attachment 4.

Impact of Chloride on the Water System Facilities

12. Do you have an estimate of costs of chlorides/sulfates/TDS impact (additional
treatment costs such as additional treatment equipment or chemical costs? If so,
please provide the estimate for the past 5 years?

No special treatment for those parameters.

13. What equipment has been impacted by chlorides (equipment type, size, age,
replacement parts) in water supply production facilities, distribution system
(storage, piping, valves, utility service lines etc)

No facility impacts.

14. Have you had any taste or odor complaints from your customers? If so, do you
know the cause?

Periodic taste and odor episodes related to MIB and geosmin. Ozone disinfection
system expected to mitigate taste and odors.

15. Any quantitative/Qualitative analysis conducted by the facility to find out the benefits

of TDS/Chloride reduction?

The District has ongoing consultant studies related to importation of Lake Texoma
water to Lake Lavon.

16. What impacts, if any, will a reduction or increase in chloride levels have on your
overall conveyance and treatment system? Will it change your overall approach?
Will you need to add additional sources, technologies/plants?

Page 3

A-3



Should the chloride levels increase to a problematic level, considerations will be
made to modify source water contributions and modify treatment processes as
needed.

17. What specific impacts, if any, will a reduction or increase in chloride will have on
each plant? Would a decrease in chloride levels decrease the costs of treatment? If
s0, do you have an estimate available?

Do not currently treat specifically for chloride.

18. What impacts will a reduction or increase in chloride levels have on your
customers?

Increased chloride levels could impact customer plumbing systems.

Page 4



ATTACHMENT 1

Question 4 - Wholesale Customers

North Texas Municipal Water District - Member Cities, Wholesale Customers

Water Treatment Plant/System PWS #
North Texas Municipal 0430044
Water District

Member Cities PWS #

Allen 0430025
Farmersville 0430004
Forney 1290002
Frisco 0430005
Garland 0570010
McKinney 0430039
Mesquite 0570014
Plano 0430007
Princeton 0430008
Richardson 0570015
Rockwall 1990001
Royse City 1990002
Wylie 0430051

Page 1 of 2
A-5



ATTACHMENT 1

Customers PWS # Customers PWS #
Caddo Basin SUD 1160029 North Collin WSC 0430055
Cash SUD 1160018 Parker 0430045
College Mound WSC 1290012 Prosper 0430009
Copeville WSC 0430029 Rose Hill SUD 1290023
Crandall 1290007 Rowlett 0570056
East Fork SUD 0430033 Sachse 0570057
Fairview 0430034 Seis Lagos Utility District 0430057
Fate 1990006 Sunnyvale 0570059
Forney Lake WSC 1290014 Terrell 1290006
Gastonia / Scurry 1290015 Wylie Northeast SUD 0430051
Greater Texoma 0910148

Utility Authority (GTUA)

Josephine 0430036
Kaufman 1290003
Lavon WSC 0430037
Little Elm 0610035
Lucas 0430054
Melissa 0430040
Milligan WSC 0430041
Mt. Zion WSC 1990010
Murphy 0430042
Nevada WSC 0430053

Page 2 of 2
A-6



ATTACHMENT 2

Question 8 - Treatment Chemicals

Tons of chemical, NOT solution

CAUSTIC FERRIC CHLORINE CHLORINE DIOXIDE AMMONIA FLUORIDE LIME POLYMER

2005] 4582 2631 2574 0 394 185 3499 729
2006] 5524 5211 2775 0 393 175 7308} 1272
2007} 6793 5929 2208 101 327 108 {4730 687
2008] 6490 5527 2486 393 432 119 5566 794
2009] 6467 5915 2219 346 366 105 | 4403 749
2010} 6191 6056 2641 337 414 154 14843 705

Million Gallons

Raw Treated
2006 97,859 96,138
2007 80,941 79,185
2008 96,074] 94,209
2009 88,544 86,784
2010 | 101,400 99,317




Question 10 - Production Data

ATTACHMENT 3

Million Gallons

Raw Treated
2006 97,859 96,138
2007 80,941 79,185
2008 96,074 94,209
2009 88,544 86,784
2010 101,400 99,317




Question 11 Lab Data

ATTACHMENT 4

DS Sulfate | Chloride pH

min 450 105 110 7.8

2006 max 684 208 229 8.1
avg 547 153 158 7.9

min 212 75 53 7.8

2007 max 596 269 214 8.1
avg 405 140 105 7.9

min 230 45 21 7.6

2008 max 326 88 50 8.1
avg 287 65 35 7.9

min 266 76 35 6.8

2009 max 378 99 47 7.8
avg 323 85 42 7.3

min 244 56 24 7.4

2010 max 328 96 34 8.6
avg 274 79 28 7.8




B QUESTIONNAIRE - MUNICIPAL WATER PROVIDERS

1. Name of the Entity: City of Denison

Basic Water System Information

2. Source of Water Supply: (a) Lake or (b) River or (c) Groundwater
Lake Randell and Lake Texoma
3. Do you provide water to: (a) retail customer or (b) wholesale customer or (c) both?
4. If you are wholesaler, Please provide a list of municipal utilities and major industrial
facilities, if any for: (a) raw water (b) treated water. For treated water, are there

different processes or level of treatments for different customers? NO

City of Pottsboro, OakRidge / South Gale, Northern Hills, Thompson Heights,
Rocky Point / Monarch Utilities, Diamond Pointe and Monarch Ridge

Treatment Plant Information

5. Treatment Plant(s): City of Pottsboro, Oakridge/ South Gale, Northern Hills,
Thompson Heights, Rocky Point/ Monarch Utility, Diamond Pointe, and Monarch
Ridge.

a. Number of plants 1

b. Year Installed 1909/1941/1954/1979/1994/2009/2011

c. Installed capacity 13

d. Annual average production 4.5MGD 1.64BG/YR

e. Is the capacity adequate to meet the projected demand? Yes

6. Type of Treatment (for each plant):
a. Disinfection only: Yes No
b. Sedimentation + Disinfection only: Yes No
c. Sedimentation + Filtration + Disinfection: Yes No Ferric Chloride
d. Please specify any other unit processes (i.e. ion exchange, reverse osmosis)
SCC 100%-Conventional, dual media sand anthracite.

7. Are there alternate/future water sources available? If so, please specify. No

Z

8. What chemicals are used for treatment? Please provide chemical consumption
records/estimates for each treatment plant separately for the last 5 years.
Ferric Chloride, Caustic Soda, and Poly A, Cationic

9. Do you have plans for additional treatment or capacity expansion? If so, please
provide which plant, brief description of the improvements and the schedule.
None presently



10. Please provide raw water intake and water production data for the last 5 years.

11. Do you monitor/record the following water quality parameters? If so, please provide
the recorded data for the past 5 years. Yes
a. chloride
b. sulfates
c. TDS/TSS
d. pH
Impact of Chloride on the Water System Facilities

12. Do you have an estimate of costs of chlorides/sulfates/TDS impact (additional
treatment costs such as additional treatment equipment or chemical costs? If so,
please provide the estimate for the past 5 years?

13. What equipment has been impacted by chlorides (equipment type, size, age,
replacement parts) in water supply production facilities, distribution system (storage,
piping, valves, utility service lines etc)

14. Have you had any taste or odor complaints from your customers? If so, do you
know the cause? None, other than occasional distribution system stagnation.

15. Any quantitative/Qualitative analysis conducted by the facility to find out the benefits
of TDS/Chloride reduction? No

16. What impacts, if any, will a reduction or increase in chloride levels have on your
overall conveyance and treatment system? Will it change your overall approach?
Will you need to add additional sources, technologies/plants?

17. What specific impacts, if any, will a reduction or increase in chloride will have on
each plant? Would a decrease in chloride levels decrease the costs of treatment? If
so, do you have an estimate available?

18. What impacts will a reduction or increase in chloride levels have on your
customers?  Excess chlorides from an increase would impact customers
with a low-sodium diet and those with cardiovascular disease.



(903) 464-4480

CONSUMER
CONFIDENCE
REPORT

2005 DRINKING WATER
QUALITY REPORT FOR
THE CITY OF DENISON

This report is provided in response to the
1896 Safe Drinking Water. Act amendments and specifically,

USEPA's Consumer Confidence Rule, which became
effective September 19, 1998.

1208L
SYX3L ‘NOSINId
L0} LINY3d
adivd
3OVLSOd SN
d171dls

LYE0-120S/. Sexs] ‘uosiuaq - LpyE XOf ‘Oid - Inuseyd Isep) 005
NOSIN3ad 40 ALID

A-12



HOW IS WATER TREATED?

The City Of Denison uses the latest techniques and
equipment to consistently produce superior quality
drinking water. Utilizing conventional treatment
processes, we produce an average four to nine
million gallons of water per day for our customers.
The process is divided into four separate steps to
achieve the desired quality product mandated by the
TCEQ and USEPA. Coagulation, settling, filtration,
and disinfection are considered the treatment of
choice for surface water in the United States.
Coagulation is chemically and mechanically
changing the raw water to remove the majority of
larger solids. In settling the water, the finer particles
have time to be removed before continuing on to
filtration to remove microscopic particles.
Disinfection is done with chloramine compounds
before leaving the water plant and entering the
distribution system. The water is sampled and
tested throughout the treatment plant. Sampling is
performed to make sure the processes are working
and that the water is safe before it leaves the plant.
The City of Denison tests twenty-five sites per
month in the distribution system and reports results
to TCEQ and USEPA. All employees involved in
treating, collecting samples, and making repairs to
the distribution system are certified by TCEQ
through training and testing.

SECONDARY CONSTITUENTS
Many constituents (such as calcium, sodium, or
iron) which are often found in drinking water, can
cause taste, color and odor problems. The taste and
odor constituents are called secondary constituents
and are regulated by the State of Texas, not the
EPA. These constituents are not causes for health
concern. Therefore, secondary standards are not
required to be reported in this document but they
may greatly affect the appearance and taste of your
water.

UNREGULATED CONTAMINATE
MONITORING RULE

We participated in gathering data under the UGMR.
in order to assist EPA in determining the occurrence
of possible drinking water contaminants. If any
unregulated contaminants were detected they are
shown in the tables elsewhere in the report.

DEFINITIONS

NTU - Nephelometric Turbidity Units. This is the unit used
to measure water turbidity

MCLG — Maximum Contaminant Ievel Goal. The level of a
contaminant in drinking water below which there is no known
or expected health risk MCLG’s allow for a margin of safety.

MCL — Maximum Contaminant Level. The highest
permissible level of a contaminant that is allowed in drinking
water. MCL’s are setas close to the MCLG’s as feasible using
[...]
Minutes for Interview with City of DeniSoN ...........cccccoveviiiiiiccecc e B-15



MEETING MINUTES

» MEETING: USACE M&I Benefit Evaluation Municipality Interview with Altus
» DATE: July 27, 2011 » LEAD: Kadambari Reddy
» PLACE: Phone interview » TIME: 3:00 PM - 4:00 PM

» Distribution / Attendees ( * )

»  Kadambari Reddy URS »  Fazle Rabbi URS »  Kenyon Hunt URS

»  Sharon Hageman URS »  PriyaHora URS »  Chris Baker USACE
»  EdRossman USACE »  Glenn Fulton USACE »  Tyler Henry USACE
»  Bob Stephenson City of Altus

Introduction

Cady Reddy introduced the URS project team and the U.S. Army Corps of Engineers and opened the
meeting. URS members conducted an interview with Bob Stephenson of the City of Altus.

Interview Details

Prior to the interview the Corps mentioned that the City of Altus is identified as a potential M&I user.
Altus is using water from Tom Steed Reservoir; it is getting water from a watershed that is a tributary to
the Red River. Fazle said that the city is near the tributary on which the Area VI project would be
implemented, and it would be interesting to get the city’s perspective on why they do not use Red River
water.

A question was asked about the potential Cable Mountain Dam and reservoir. The Corps also asked if
we knew of any sedimentation problems in Tom Steed Reservoir that would affect yield. Fazle replied
that he had found a 2009 report that indicated storage has been similar and that sedimentation does not
seem to be an issue. The Corps asked if Altus is also using groundwater, and Fazle said no, probably
not.

The Corps took an opportunity to describe the Cable Mountain Dam. It is a potential Bureau of
Reclamation site that will only be built if there is chloride control. An irrigation district would use the
water source generated by the newly created reservoir. It would be located southwest of Tom Steed on
the North Fork of the Red River.

The interview began and Bob Stephenson explained that Altus currently regards the Red River as strictly
an emergency source. Altus has native water rights of 4800 acre feet in Lake Lugert-Altus filled by a
tributary to the Red River, which is used in emergencies. Lake Altus used to be the city’s primary water
source. In 1976 Tom Steed was built and became the primary source of M&I. Altus has an agreement
with Mountain Park Master Conservancy District, a Bureau of Reclamation master conservancy district.
Altus has an approximate 76% allocation of the project yield with the remainder allocated to the City of
Frederick, the City of Snyder and the “Hackberry Flat” wildlife conservation project area. There is an
18.5 mile aqueduct that carries water from Tom Steed to Altus. Altus is a municipal facility that also
provides treated water to 6 other cities or rural water districts, including EI Dorado, Olustee, and Blair.
Literally most of Jackson Co.

The water quality in Tom Steed is much better than Red River water quality. Chlorides are lower,
hardness is about 200 ppm as opposed to 950 to 1000 ppm, and dissolved solids (DS) are probably

Page 1 of 3




MEETING MINUTES

lower. That is why Altus does not use Red River tributary water even though they are close to it. Mr.
Stephenson said that chloride control would be a positive for the area and a tremendous improvement for
the Altus treatment facility. It would give Altus more options by making Red River water more usable
for emergency or contingency needs.

About 70% of treatment occurs at a multimedia conventional treatment plant however no softening is
provided by this plant. - There is a membrane treatment plant that operates parallel to the traditional
treatment plant. With membrane treatment, the higher the solids content, etc., the more reject and the
more concentrated that reject is. Higher quality feed water is preferred. Softening is only done through
the reverse osmosis (RO) portion of the plant. The conventional plant has a capacity/production of
approximately 13 MGD. The membrane plant consists of a solids contact clarifier (with ferric addition);
then, the water goes to a “UF” treatment process and finally is sent to RO. RO. The membrane process
provides softening, treats for viruses and bacteria (disinfection), and removes trihalomethane (THM)
precursors. The capacity for the membrane plant is currently at limited due to the age and -membranes
have deteriorated, but it is a4 MGD plant. Mr. Stephenson suspected the reasons for deterioration were
that the membranes was were -initially used improperly and that there was no pretreatment in place at
the time of plant commissioning, all of which led to fouling and over cleaning. However, they were on
year 6 of a 5-7 year life so aging was also a factor.

Mr. Stephenson is aware of Area VI through his work with the Lugert-Altus Irrigation District. He sees
many benefits of chloride control ranging from recreation, irrigation, and M&I use out of Lugert-Altus.
Altus has a 4800 acre-feet allocation in Lugert-Altus Lake. He asserted that with increased water quality
and reduced chlorides, the city can make better use of that water. Treatment would also be easier, in his
opinion, since the city could change the chemical regimen. Now, if Altus uses Lugert-Altus water, they
rely on membrane treatment to perform softening, and they only temporarily use that water because it
causes problems with equipment corrosion, pipelines, citizens’ plumbing, and scaling. Despite getting
Tom Steed water, Altus has not given up on Luger-Altus water as an alternative water source. They
already have a contract with the Bureau of Reclamation — whenever they want water, the irrigation
district gets it to the city reservoir (an approximately 680 acre-feet storage facility) through a canal.
Altus’ interest in using that water would be heightened if chlorides were lowered.

Kenyon explained that we are trying to build up cost information and determine cost benefits.
Stephenson said that some benefits will be aesthetic. Odor and taste problems would be alleviated by
lower chlorides. Furthermore, the city could reduce the level of softening that they would want the setup
to perform. He added that with projected growth and industry development, Altus could need that water
in the future. The city used Lugert-Altus until *76 and also had a 100 MGD groundwater well field to
supplement and improve water quality by blending the groundwater and surface water. Before switching
to Tom Steed, quantity was questionable (the 4800 acre-feet Altus still has in Lugert-Altus was marginal
compared to the demand) and water quality was terrible. Residential water heaters and faucets had life
spans of 2-3 years due to scaling and corrosion. Tom Steed has lower hardness and chlorides, no
fluctuation in lake levels, and no taste or odor issues when it turns over. Overall, Mr. Stephenson is in
favor of the project.

Towards the end of the call, there was some discussion amongst the URS team and the Corps about the
benefits to water quality in Lugert-Altus Lake due to Area VI. It appears that the confluence of the

North Fork and EIm Fork of the Red River occurs beneath Lugert-Altus. If the salts are picked up from
the EIm Fork primarily, it is possible that Area VI would only improve water quality downstream of the

Page 2 of 3




MEETING MINUTES

reservoir and not upstream.

Moving Forward

Mr. Stephenson will get requested water quality and treatment information from the city’s treatment
supervisor, who is halfway through completing the questionnaire. Mr. Stephenson will e-mail this
information to Cady by the first week of August.

These notes are an interpretation of discussions held. Please provide any additions or corrections to the originator within five days of the date signed,
otherwise they will be assumed correct as written.

» Prepared By: Priya Hora » Date: July 27, 2011

Page 3 of 3



MEETING MINUTES

» MEETING: USACE M&I Benefit Evaluation Municipality Interview with Bossier City
» DATE: July 22, 2011 » LEAD: Kadambari Reddy
» PLACE: Phone interview > TIME: 10:30 AM—11:10 AM

» Distribution / Attendees ( * )
»  Kadambari Reddy URS »  Fazle Rabbi URS »  Kenyon Hunt URS
»  Sharon Hageman URS »  PriyaHora URS »  JimBarnett Bossier City

Introduction

Cady Reddy introduced the URS project team and opened the meeting. URS members conducted an
interview with Jim Barnett, Superintendent at the Bossier City Water Treatment Division in Louisiana.

Interview Details

At the outset, Fazle Rabbi mentioned that we had obtained additional water plan information as well as
water quality data. A 2008 report for expansion of the treatment plant was located. Despite having basic
treatment information, we wanted Jim Barnett to verify the information and answer specific questions.

Jim confirmed that the source of Bossier City’s water supply is the Red River. There are no alternative
or future water sources being considered by the city. Bossier City also acts as a wholesale provider,
selling treated water to the cities of Benton and Cypress and is under contract to sell water as a back-up
source to another city. According to Jim, Bossier City does not sell water to any industrial facilities nor
does the city use different treatment levels or processes for its customers. Currently, Bossier City has
one treatment plant originally installed in 1958. Jim confirmed that Bossier City is in the process of
constructing and bringing a new water treatment plant online. In his estimation, the plant is
approximately 75% complete and will be operational by spring 2012. This expansion will increase
overall plant capacity from 25 MGD to 45 MGD. The annual average treatment plant production is
currently about 13 MGD, but it can reach peaks from 23 to 24 MGD. At 25 MGD, hydraulic issues
occur with flocculation in the clarifiers.

Kenyon Hunt posed a question about the preliminary stages of the treatment process. Jim explained that
Bossier City has a 100 acre reservoir. Typically, Red River water is pumped to the reservoir for storage,
allowing for settling to happen. On occasion, Bossier City will pump water directly from the Red River.
Though they have this capability, they do not like to do that. Both Fazle and Kenyon pointed out that in
the 2008 report, water in the reservoir had lower concentrations of chlorides and TDS than raw Red
River water. The maximum concentration values noticeably differed while the average concentration
values were similar. Jim was unsure of those facts.

Jim was asked if they experienced any challenges using water directly from the Red River. He said that
there were sometimes problems with high turbidity (greater than 25 NTU). At such high levels, the plant
cannot properly treat for it. When asked about chlorides, he stated that elevated chloride levels go along
with hardness issues. There is increased chemical consumption when chlorides are high, and thus
hardness is high, because they have to treat more for hardness. The plant has no capability to address
chloride levels.

Jim mentioned that customers and residents regularly complain about problems associated with water

Page 1 of 2




MEETING MINUTES

quality, in particular hardness. The hardness levels sometimes impact plumbing and appliances, such as
dishwashers, in residences. Jim said that people are accustomed to the taste of the water.

Kenyon asked about the type of flocculant. Jim said a cationic polymer is used in the contact clarifiers.
Previously, they would do lime softening and use liquid ferric to coagulate. With the new plant, lime
will be added with the cationic polymer to soften the water when hardness is high. Kenyon wanted Jim
to try to quantify the hardness levels and the associated treatment costs. Jim said that the conditions vary
seasonally. High hardness is more prevalent during late summer. When TDS and hardness are high (with
hardness reaching 200 mg/I, though the concentration can go up to 350 in the raw water), they start
getting complaints and must soften the water. They soften around 2 months per year. Typically the
dosage of lime is 5 to 7 grains per gallon, though this too varies with season and conditions.

When Cady asked about damages, Jim replied that they deal with corrosion/scaling as would be
expected at a facility doing lime softening. Launders and weirs in the upflow clarifiers have been
impacted. There are plans to upgrade to stainless steel. About every 10 years, they have to replace the
steel on the upflow clarifiers, which costs about $1 million. Jim asserted that if the plant did not have to
soften the water, they would save money.

Jim remarked that there was an evaluation of chloride reduction prior to constructing the new plant. The
city had considered reverse osmosis (RO) and blending with old plant water, but it was deemed cost
prohibitive.

Jim said future plans are to blend water from the new process utilizing membrane filtration with water
from the old process. The two processes will be blended prior to entering the clear well. There would be
no lime softening on the new membrane side. Softening must be addressed in the old plant. Jim had
some questions and concerns about blending waters with different pH’s and how that would ultimately
impact hardness. The system would use CO2 to adjust the pH.

Kenyon asked about disinfection; Jim responded that they are still doing chloramination and would be
expanding that.

Moving Forward

Jim Barnett stated that he will send us water intake and production data for the last 5 years and chemical
consumption records for the last 5 years. He will attempt to find and send the evaluation of chloride
reduction as well.

These notes are an interpretation of discussions held. Please provide any additions or corrections to the originator within five days of the date signed,
otherwise they will be assumed correct as written.

» Prepared By: Priya Hora » Date: July 22, 2011

Page 2 of 2



MEETING MINUTES

» MEETING: USACE M&I Benefit Evaluation Municipality Interview with GTUA
» DATE: July 25, 2011 » LEAD: Kadambari Reddy
» PLACE: Phone interview > TIME: 10:30 AM —11:30 AM

» Distribution / Attendees ( * )

»  Kadambari Reddy URS »  RT Murthy URS »  Jason Weiss URS

»  Sharon Hageman URS »  Fazle Rabbi URS »  Kenyon Hunt URS

»  PriyaHora URS »  Chris Baker USACE »  Glenn Fulton USACE
»  EdRossman USACE »  Jerry Chapman GTUA

Introduction

Cady Reddy opened the meeting; the URS team and the Corp were introduced. URS members
conducted an interview with Jerry Chapman, General Manager at the Greater Texoma Utility Authority
(GTUA).

Interview Details

Jerry Chapman started by explaining a little bit about GTUA. GTUA provides raw water and purchases
treated water from North Texas Municipal Water District (NTMWD) to supply to its customers and
member cities. The sources of its water supply are: Lake Texoma, groundwater (GTUA manages the
Red River Groundwater Conservation District), and treated water from the Lavon system bought from
NTMWD.

The URS team explained that we are interested in GTUA’s experience with Lake Texoma water and
would like to know more about water quality and the impacts of pumping raw Lake Texoma water.
Jason asked if full implementation of Red River chloride control would affect groundwater quality. Mr.
Chapman replied that the groundwater quality is independent of the river water quality and not
significantly impacted by intrusion from the Red River. GTUA’s groundwater comes from two aquifers:
Trinity, which is a major aquifer, and Woodbine, which is a minor aquifer. In the Northwest Grayson
County Water Control area, there was some salt/chloride intrusion because it’s near the Red River.
However, overall, groundwater is independent from intrusion of the Red River.

Mr. Chapman was asked for information about the raw water system. He said that raw water goes
through a conduit in Grayson county. This is shared with NTMWD. GTUA buys treated water down at
McKinney. In regard to groundwater, he said that the wells are independently owned by municipalities
and public systems. The City of Sherman has 25 wells, which produce half of their total supply, and the
rest comes from surface water. Sherman has separate systems; surface water and groundwater are not
blended. The northern and western portions of the city get surface water and the southern and eastern
portions on the lower pressure plane use groundwater. There is an emergency connect for groundwater
and raw water. GTUA is a wholesale supplier of raw water from Lake Texoma to Sherman. Treated
water purchased from NTMWD goes to the Western Collin-Grayson municipal project.

The Sherman Water Treatment Plant (WTP), which was financed and built by GTUA, was constructed
in1993. The plant is designed to serve all of SW Grayson County. It has a capacity of 10 million gallons
per day (MGD). It can go up to 25 MGD by adding flocculation and sedimentation basins. There are no
immediate plans to expand the plant. The average yearly production is 1.8 billion gallons.

Page 1 of 3




MEETING MINUTES

GTUA was created to get surface water to Sherman in the long range. 75 MG was supplied to Sherman,
but industry left and industrial demand declined. 4.5 to 5 MGD is provided by the surface water plant. In
2010, GTUA supplied 3,400 acre-feet to Sherman. The plant is operating at a capacity of 5 MGD and
there are no plans to increase the capacity or expand the plant.

The Sherman facility was built to treat water from Lake Texoma and was thus designed with the
capability to reduce chloride to an acceptable level of 300 ppm. An electrodialysis reversal (EDR) unit
was put in the plant, which was an investment of $4 to 5 million in *93. There are extra energy costs to
operate EDR. The only major equipment expenditure was 1 membrane replacement at a cost of $1.2
million. The membrane had a 12-13 year life expectancy before it had to be replaced.

Mr. Chapman was asked about the high salinity waste stream being discharged from the EDR unit and
how it is handled. The percent of treated water to raw water is 85-90. So, the reject water/brine stream is
10-15% of the influent that came into the plant. The reject water is pumped into 2 lagoons and
periodically pumped to the Sherman wastewater collection and treatment system. The reject water is
blended with other wastewater and discharged to Choctaw Creek and back to the Red River. The total
discharge from the wastewater treatment plant is 7-8 MGD. Mr. Chapman reaffirmed that the water
discharged in line is no more than 10-15% of daily production.

Alum is used as a coagulant in the Sherman water treatment plant. The basic treatment process is: out of
the water line the raw water goes to a pre-oxidation basin, followed by chemical mixing, then to a
sedimentation basin (where alum is used), through filtration (dual media sand and charcoal filters are
used), and then a portion of the flow is treated through EDR. Some softening occurs, but it is not a
requirement — the city council likes them to do it to accommodate customers. Mr. Chapman speculated
that softening happens based on season; he would have to talk to Dewayne Sutherland, the City of
Sherman Water Systems Superintendent.

Mr. Chapman also said that Dewayne will check on chemical consumption and spending (however
much used per year and dosage amount), and that Dewayne will have raw water quality data. The water
quality depends on how much rain water is in the Red River system.

Mr. Chapman said that GTUA is not considering any alternative or future water supply sources. They
have purchased about 75000 acre-feet total in Lake Texoma. About 35000 of that goes to Sherman, 10-
11000 goes to Denison, 10-11000 goes to Gainesville, and the rest of the water goes to the other member
cities. GTUA sells 25000 AFY to NTMWD through a raw water contract; this raw water is sent to
Lavon. More recently, GTUA had acquired greater capacity in Lake Texoma, purchasing additional
water rights, moving it from hydropower to municipal. 50,000 acre-feet more water became available to